

**Test Report**

Number: SHAH01333556

Applicant: SDI GIFTS S.R.O.  
KREMENACOVA 90/6,104 00,PRAHA,CZECH  
REPUBLIC  
Attn: IGOR PORTNAGIN

Date: 12 May, 2021

Sample Description:

One(1) set of submitted sample said to be :  
Item Name : **A5 PU Hardcover Notebook.**  
Item No. : **HB001-03 (201766940).**  
Quantity : 1 Set.  
Country Of Origin : China.

Tests Conducted:

As requested by the applicant, for details refer to attached page(s).

Conclusion:

Tested samples	Standard	Result
Tested components of submitted samples	Applicant's Requirement On Total Cadmium (Cd) Content	Pass
	Applicant's Requirement On Total Lead (Pb) Content	Pass
	Phthalates content requirement in Annex XVII Item 51 of the REACH Regulation (EC) No. 1907/2006 & Amendment No. 552/2009 & Amendment Commission Regulation (EU) 2018/2005 (formerly known as Directive 2005/84/EC)	Pass
	Phthalates content requirement in Annex XVII Items 52 of the REACH Regulation (EC) No. 1907/2006 & Amendment No. 552/2009 (formerly known as Directive 2005/84/EC)	See comment
	Azocolourants content requirement in Annex XVII Item 43 of the REACH Regulation (EC) No. 1907/2006 & Amendment (EC) No. 552/2009 and (EU) 2020/2096	Pass

Comment: The testing scope of the following standard(s) was not applicable to the submitted samples. However, the test results of the samples met the related requirements as stated in this report.

To be continued

Authorized By:  
Intertek Testing Services Ltd .Zhejiang, Ningbo Branch



Peter Chen  
General Manager



**Test Report**

Number: SHAH01333556

Tests Conducted

1 Cadmium (Cd) content

With reference to methods EN 1122 (Method B), acid digestion method was used and total Cadmium content was determined by Inductively Coupled Argon Plasma Spectrometry.

Tested components	Result in %
(1+2+3)	ND
(4+5+6)	ND
(10)	ND

Requirement: 0.01%

Remark: % = Percentage based on dry weight of sample  
ND = not Detected (<0.0005%)

Tested Components: See component list in the last section of this report.

Date Sample Received: 22 Apr, 2021

Testing Period: 22 Apr, 2021 To 26 Apr, 2021

\*\*\*\*\*  
To be continued



**Test Report**

Number: SHAH01333556

Tests Conducted

2 Lead (Pb) Content

With reference to method IEC 62321-5:2013, microwave digestion method was used and total Lead content was determined by Inductively Coupled Argon Plasma Spectrometry.

Tested Component	Result (%)	Limit (%)
(1+2+3)	ND	0.05
(4+5+6)	ND	0.05
(10)	ND	0.05

Remark: ND = Not Detected  
Detection Limit = 0.001%

Tested Components: See component list in the last section of this report.

Date Sample Received: 22 Apr, 2021  
Testing Period: 22 Apr, 2021 To 26 Apr, 2021

3 Phthalate Content

With reference to ISO 8124-6: 2018 method A or C, by Gas Chromatographic-Mass Spectrometric (GC-MS) analysis.

Tested Compound	CAS No.	Result (%w/w)			Limit (%w/w)
		(1+2+3)	(4+5+6)	(10)	(Max.)
Dibutyl phthalate (DBP)	84-74-2	ND	ND	ND	-
Diethyl hexyl phthalate (DEHP)	117-81-7	ND	ND	ND	-
Benzyl butyl phthalate (BBP)	85-68-7	ND	ND	ND	-
Diisobutyl phthalate (DIBP)	84-69-5	ND	ND	ND	-
Sum of DBP,DEHP,BBP and DIBP	--	ND	ND	ND	0.1

The above limit was quoted according to Annex XVII Item 51 of the REACH Regulation (EC) No. 1907/2006 & Amendment No. 552/2009 & Amendment Commission Regulation (EU) 2018/2005 for phthalate content in articles.

Remark: Detection Limit = 0.01%(w/w)  
ND = Not Detected

Tested Components: See component list in the last section of this report.

Date Sample Received: 22 Apr, 2021  
Testing Period: 22 Apr, 2021 To 27 Apr, 2021

\*\*\*\*\*  
To be continued



**Test Report**

Number: SHAH01333556

Tests Conducted

4 Phthalate Content

With reference to ISO 8124-6: 2018 method A or C, by Gas Chromatographic-Mass Spectrometric (GC-MS) analysis.

Tested Compound	CAS No.	Result (%w/w)			Limit (%w/w)
		(1+2+3)	(4+5+6)	(10)	(Max.)
Di-n-octyl phthalate (DnOP)	117-84-0	ND	ND	ND	-
Diisononyl phthalate (DINP)	28553-12-0/ 68515-48-0	ND	ND	ND	-
Diisodecyl phthalate (DIDP)	26761-40-0/ 68515-49-1	ND	ND	ND	-
Sum of DINP, DNOP and DIDP	--	ND	ND	ND	0.1

The above limit was quoted according to Annex XVII Item 52 of the REACH Regulation (EC) No. 1907/2006 & Amendment No. 552/2009 for phthalate content in toys and childcare articles.

Remark: Detection Limit = 0.01%(w/w)  
ND = Not Detected

Tested Components: See component list in the last section of this report.

Date Sample Received: 22 Apr, 2021

Testing Period: 22 Apr, 2021 To 27 Apr, 2021

\*\*\*\*\*  
To be continued



**Test Report**

Number: SHAH01333556

Tests Conducted

5 Detection of Amines Derived from Azocolourants and Azodyes

By Gas Chromatographic - Mass Spectrometric (GC-MS) And High Performance Liquid Chromatographic (HPLC) Analysis.

Test Method: EN ISO 14362-1: 2017 for Textile Material  
 EN ISO 17234-1: 2015 for Leather Material  
 EN ISO 14362-3: 2017 & EN ISO 17234-2: 2011 for p-Aminoazobenzene

	Forbidden	Cas No.	Result (ppm)	
			Method T	Method D
			(1+2+3)	
1.	4-Aminodiphenyl	92-67-1	N	N
2.	Benzidine	92-87-5	N	N
3.	4-Chloro-o-Toluidine	95-69-2	N	N
4.	2-Naphthylamine	91-59-8	N	N
5.	o-Aminoazotoluene	97-56-3	N	N
6.	2-Amino-4-Nitrotoluene	99-55-8	N	N
7.	p-Chloroaniline	106-47-8	N	N
8.	2,4-Diaminoanisole	615-05-4	N	N
9.	4,4'-Diaminodiphenylmethane	101-77-9	N	N
10.	3,3'-Dichlorobenzidine	91-94-1	N	N
11.	3,3'-Dimethoxybenzidine	119-90-4	N	N
12.	3,3'-Dimethylbenzidine	119-93-7	N	N
13.	3,3'-Dimethyl-4,4'diaminodiphenylmethane	838-88-0	N	N
14.	p-Cresidine	120-71-8	N	N
15.	4,4'-Methylene-Bis(2-Chloroaniline)	101-14-4	N	N
16.	4,4'-Oxydianiline	101-80-4	N	N
17.	4,4'-Thiodianiline	139-65-1	N	N
18.	o-Toluidine	95-53-4	N	N
19.	2,4-Toluylenediamine	95-80-7	N	N
20.	2,4,5-Trimethylaniline	137-17-7	N	N
21.	o-Anisidine	90-04-0	N	N
22.	p-Aminoazobenzene	60-09-3	N	N

To be continued



**Test Report**

Number: SHAH01333556

Tests Conducted

	Forbidden	Cas No.	Result (ppm)	
			Method I	Method D
			(4+5+6)	
1.	4-Aminodiphenyl	92-67-1	N	N
2.	Benzidine	92-87-5	N	N
3.	4-Chloro-o-Toluidine	95-69-2	N	N
4.	2-Naphthylamine	91-59-8	N	N
5.	o-Aminoazotoluene	97-56-3	N	N
6.	2-Amino-4-Nitrotoluene	99-55-8	N	N
7.	p-Chloroaniline	106-47-8	N	N
8.	2,4-Diaminoanisole	615-05-4	N	N
9.	4,4'-Diaminodiphenylmethane	101-77-9	N	N
10.	3,3'-Dichlorobenzidine	91-94-1	N	N
11.	3,3'-Dimethoxybenzidine	119-90-4	N	N
12.	3,3'-Dimethylbenzidine	119-93-7	N	N
13.	3,3'-Dimethyl-4,4'diaminodiphenylmethane	838-88-0	N	N
14.	p-Cresidine	120-71-8	N	N
15.	4,4'-Methylene-Bis(2-Chloroaniline)	101-14-4	N	N
16.	4,4'-Oxydianiline	101-80-4	N	N
17.	4,4'-Thiodianiline	139-65-1	N	N
18.	o-Toluidine	95-53-4	N	N
19.	2,4-Toluylenediamine	95-80-7	N	N
20.	2,4,5-Trimethylaniline	137-17-7	N	N
21.	o-Anisidine	90-04-0	N	N
22.	p-Aminoazobenzene	60-09-3	N	N

To be continued



**Test Report**

Number: SHAH01333556

Tests Conducted

	Forbidden	Cas No.	Result (ppm)	
			Method T	Method D
			(7+8+9)	
1.	4-Aminodiphenyl	92-67-1	N	N
2.	Benzidine	92-87-5	N	N
3.	4-Chloro-o-Toluidine	95-69-2	N	N
4.	2-Naphthylamine	91-59-8	N	N
5.	o-Aminoazotoluene	97-56-3	N	N
6.	2-Amino-4-Nitrotoluene	99-55-8	N	N
7.	p-Chloroaniline	106-47-8	N	N
8.	2,4-Diaminoanisole	615-05-4	N	N
9.	4,4'-Diaminodiphenylmethane	101-77-9	N	N
10.	3,3'-Dichlorobenzidine	91-94-1	N	N
11.	3,3'-Dimethoxybenzidine	119-90-4	N	N
12.	3,3'-Dimethylbenzidine	119-93-7	N	N
13.	3,3'-Dimethyl-4,4'diaminodiphenylmethane	838-88-0	N	N
14.	p-Cresidine	120-71-8	N	N
15.	4,4'-Methylene-Bis(2-Chloroaniline)	101-14-4	N	N
16.	4,4'-Oxydianiline	101-80-4	N	N
17.	4,4'-Thiodianiline	139-65-1	N	N
18.	o-Toluidine	95-53-4	N	N
19.	2,4-Toluylenediamine	95-80-7	N	N
20.	2,4,5-Trimethylaniline	137-17-7	N	N
21.	o-Anisidine	90-04-0	N	N
22.	p-Aminoazobenzene	60-09-3	N	N

Remark: N = Not Detected  
 Detection Limit = 5 ppm  
 Requirement = 30 ppm (Max.)  
 ppm = Parts per million = mg/kg

Method T: Direct buffer extraction as per EN ISO 14362-1: 2017 Section 10.2  
 Method D: Colourant extraction with Xylene as per EN ISO 14362-1: 2017 Section 10.1

Tested Components: See component list in the last section of this report.

Date Sample Received: 22 Apr, 2021  
 Testing Period: 22 Apr, 2021 To 10 May, 2021

\*\*\*\*\*  
 To be continued



## Test Report

Number: SHAH01333556

Tests Conducted



### Components:

- (1) Black PU leather(cover).
- (2) Red PU leather (cover).
- (3) Blue PU leather (cover).
- (4) Red elastic rope.
- (5) Blue elastic rope.
- (6) Black elastic rope.
- (7) Blue ribbon.
- (8) Red ribbon.
- (9) Black ribbon.
- (10) Yellow coating on black PU leather.

End of report

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.*

*This report shall not be reproduced except in full, without written approval of the laboratory.*

